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BNF Chapter 3 Respiratory system (Hospital ONLY)

Formulary to be used in conjunction with GMMMG formulary

http://gmmmg.nhs.uk/docs/formulary/ch/Ch3-complete.pdf
Subsections are intentionally omitted where there is no formulary drug choice

	Section 3.1
	Bronchodilators


	1.1.1

Adrenoceptor agonists
Short acting

(SABA)
	
	

	
	Salbutamol 500mcg/ml (Ventolin) injection. For use as an IV infusion 5mg/ml
Terbutaline 500microgram/ml 2.5mg/5ml (Bricanyl)
	Also used for premature labour


	3.1.1
Adrenoceptor agonists
	
	

	


	3.1.2
Antimuscarinic bronchodilators

Short acting

(SAMA)
	
	

	
	
	

	Antimuscarinic

Bronchodilators

Long acting

(LAMA)
	
	

	
	
	

	


	3.1.3

Theophylline
	Aminophylline IV 250mg/10mls
	


	3.1.4

Compound bronchodilator preparations
	
	


	3.1.5
Inhaler devices
	
	

	Nebuliser diluents



	Section 3.2
	Corticosteroids


	3.2

Corticosteroids
	
	

	
	
	

	3.2
Combinations of bronchodilators with steroids
	
	

	


	Section 3.3
	Cromoglycate and related therapy and leukotriene receptor antagonists


	3.3.2
Leukotriene receptor antagonists
	
	

	Section 3.4
	Antihistamines, hypersensitisation and allergic emergencies


	3.4.1
Antihistamines
Non sedating &
Sedating
	
	

	
	
	

	3.4.2 Allergen immunotherapy
	Omalizumab inj

Pre-filled syringe 75mg/0.5ml, 150mg/1ml
	NICE TA339: Omalizumab for previously treated chronic spontaneous urticaria

NICE TA278: asthma (severe, persistent, patients aged 6+, adults) - omalizumab (rev TA133, TA201)

Only as continuation – must be initiated by specialist centre.


	3.4.3

Allergic emergencies

Anaphylaxis
	Adrenaline / Epinephrine Intramuscular injection for self-administration 1 in 1000 - 0.5ml, 1ml 

Epipen® Auto-injector 300 microgram dose (adrenaline)

Jext ® Auto-injector 300 microgram dose (adrenaline)
	Resuscitation Guidelines

MHRA DSU (2017): Adrenaline auto-injectors: updated advice after European review

Note: It is advisable to prescribe adrenaline auto-injector by brand to avoid confusion. There may be differences in the shelf life between brands, please check the SPC for details.


	Section 3.6
	Oxygen

	Oxygen is a medicine and therefore must be prescribed and monitored as per trust guidelines.


	3.7
Mucolytics 
(for reduction of sputum viscosity)
	
	

	3.9

Cough preparations

3.9.1 Cough suppressants
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